

CERTIFICATE

Certificate of conformity with technical requirements acc. to TA-Luft 2002, Sec. 5.2.6.4 and Guideline VDI 2440 Nov. 2000, Sec. 3.3.1.3

Awarded to

YAKACIK VALF ŞAN. VE TİC. A.Ş.

IST.D.O.S.B. Tabak sk. No:4 N7-2 Özel Parsel Tuzla / Istanbul / Turkey

Certificate n° BV-TUR-19-001

Bureau Veritas certifies that the below listed equipment(s) was/were satisfactorily tested against TA-Luft 2002, Sec. 5.2.6.4, Guideline VDI 2440 Nov. 2000, Sec. 3.3.1.3

Valve Model	YPG.2F.50.00
Valve Type	Piston Valve
Valve Size	DN 50
Pressure Rating	PN 16
Drawing No.	YYP.2F.50.20 - YYP.2Z.50.21
Body Material	Cast Iron
Seat Material	Graphite
Stem Material	AISI 1040

Test Date: 09.07.2019-16.07.2019 Test Report No: 00012-19-HE

The leak tightness test of above valves were measured by Helium Leakage Detector (Model: Modül

1000 seri No: 055.107). Test result is as below;

Test specimens	Allowable (atm*cc/sec)	Leakage rates (atm*cc/sec)	Operating cycles	Test Pressure
160317/181218	10 ⁻⁶	None	2000	1 Bar

The certificate refers to the above mentioned product(s). This is to certify that the test specimen provided is in conformity with the standard(s) mentioned above. This certificate does not imply assessment of the production of the product.

	Issued on	Signed by	Signature 5
Istanbul	09.08.2019	A.Taylan Öztürk	an Turkey



CERTIFICATE

Certificate of conformity with technical requirements acc. to TA-Luft 2002, Sec. 5.2.6.4 and Guideline VDI 2440 Nov. 2000, Sec. 3.3.1.3

Awarded to

YAKACIK VALF SAN. VE TİC. A.Ş.

IST.D.O.S.B. Tabak sk. No:4 N7-2 Özel Parsel Tuzla / Istanbul / Turkey

Certificate n° BV-TUR-19-002

Bureau Veritas certifies that the below listed equipment(s) was/were satisfactorily tested against TA-Luft 2002, Sec. 5.2.6.4, Guideline VDI 2440 Nov. 2000, Sec. 3.3.1.3

Valve Model	YPG.2F.65.00		
Valve Type	Balanced Piston Valve		
Valve Size	DN 65		
Pressure Rating	PN 16		
Drawing No.	YYP.2F.65.21 - YYP.2B.65.21		
Body Material	Cast Iron		
Seat Material	Graphite		
Stem Material	AISI 1040 / AISI 420		

Test Date: 09.07.2019-16.07.2019 Test Report No: 00012-19-HE

The leak tightness test of above valves were measured by Helium Leakage Detector (Model: Modül

1000 seri No: 055.107). Test result is as below;

Test specimens	Allowable (atm*cc/sec)	Leakage rates (atm*cc/sec)	Operating cycles	Test Pressure
191218/070818	10 ⁻⁶	None	2000	1 Bar

The certificate refers to the above mentioned product(s). This is to certify that the test specimen provided is in conformity with the standard(s) mentioned above. This certificate does not imply assessment of the production of the product.

Istanbul 09.08.2019 A.Taylan Öztürk	Issued at	Issued on	Signed by	Signature
	Istanbul	09.08.2019	A.Taylan Öztürk	DI DIEKEY